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WMEWLARLHR  REJSREBRAARA R
Company Name DONG GUAN CHEMERLON PLASTICS CO.,LTD
shown on Report
- | J7ARAE R SETH VD B T KB B 2R i 255
Address 25 PEARL ROAD XITAILONG DISTRICT SHATIAN TOWN DONGGUAN
GUANGDONG

PAF TR 2 A B 5 . B RV 3 1R B R R

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant

FEm A FR L22Yig A

Sample Name Plastic particles

FE W H B 2023.11.15

Sample Received Date Nov. 15,2023

BE A H 1 2023.11.15-2023.11.17

Testing Period Nov. 15,2023 to Nov. 17,2023

REIESR A2 I EKR, XTI R R (F), & (C1), R (Br), #(D) 47
o

Test Requested As specified by client, to test Fluorine (F), Chlorine (Cl), Bromine (Br), lodine (I) in the
submitted sample(s).

Inspection & T
S0 AR B 5 R HZ T
Test Method/Test Result(s) Please refer to the following page(s).

/ﬁ%iﬁ\ A3 2023.11.17

Date
Mrel i
SEIG S 47 Lab Manager No. R667318702
, AR KT X T 813515
ffiaflonal Pinbiao(Shanghai) Co., Ltd. No.1351, Wanfang Road, Minhang District, Shanghai, China
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MK IE Test Method
. A MR A 28
W H W77 S
Measured
Test Item(s) Test Method Equipment(s)
! BHEN 14582:2016 Ic
Fluorine (F) Refer to EN 14582:2016
£ BHEN 14582:2016 Ic
Chlorine (Cl) Refer to EN 14582:2016
R HHEN 14582:2016 IC
Bromine (Br) Refer to EN 14582:2016
filt BHEN 14582:2016 Ic
Iodine (I) Refer to EN 14582:2016
I Z5 R Test Result(s)
. 25 Result .
TRIA H Tested Item(s) a ool TR B MDL
% Fluorine (F) 800 mg/kg 10 mg/kg
& Chlorine (CI) N.D. 10 mg/kg
¥ Bromine (Br) N.D. 10 mg/kg
Tl Todine (I) N.D. 10 mg/kg

P, /EBAL IR Sample/Part Description

FE  CTIHEMID
No. CTI Sample ID

001

1

ZE:

Remark:

Hotline:400-6788-333

Eitipay

Description

B, B, JTCtaE Rk T

Mixed test, white, colorless transparent plastic particle

-RE\EFER, MEGHTEAIR, WRERIRE SRR P —R R —
MREEE.
N.D. = R ChFI7iEk tHER)
-mg/kg =ppm= H I L —

-As specified by client, the test was conducted by mixing several samples together. The
result(s) shown on this report may be different from the content of any homogeneous
material.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
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W FEFE Test Process
RE RS TR — Ao A
AR R A T R ENES 72 FUHL P KRR
Weigh and place sampleina  — —" Combust the sample in
Fill the bomb with oxygen '
sample cup of bomb oxygen bomb
m 1C A Rk e et RS BRI
' ' v 4 " .
N Make up with —]  Transfer the sample solution
Analyzed by IC . . .
Ayzedy ultra-purity water into a volumetric flask
Hotline:400-6788-333  www.cti-cert.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Fan B A

Photo(s) of the sample(s)
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75 B Statement:

1.

RAR o AN RS 7 T FY 3 Rttty B G = 0 2

This report is considered invalid without approved signature, special seal and the seal on the perforation;

IR R AT TR AL A AR S S B SR A, AR RO HE S T, CTIR

LS

The Company Name shown on Report and Address, the sample(s) and sample information was/were provided
by the applicant who should be responsible for the authenticity which CTI hasn’t verified;
AR AR AL 25 R AN S DAt £ 5 5

The result(s) shown in this report refer(s) only to the sample(s) tested,;
RECTIHHFE, A EHAMR Y

Without written approval of CTI, this report can’t be reproduced except in full;
AR & PSSO E SR AR A ZE R, IR O

In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

***f&%éﬁ;ﬁ***

*#* End of report ***
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% 1 5%:4E B Client Reference Information

D2017, D2515, D730, 3016, 3016GL, 3016GLNW, 3016CGL, 3016ZH, 3016DL, 3016NH, 3020, 3040, 3040GL,
D302U, D303U, D305U, 3106, D570, D580, D555, D535, 1019, 1035, 1065, 1001, H6500, H988, 1100, 5983X,
1001G10, 1001G20, 3001G10, 3001G20, C395 MIXTURE

75 B Statement:
1. MFERNEHRFERML, PiEENTREESEM 75T, CTIRZ LB Sk,

The Appendix Information was/were provided by the applicant who should be responsible for the authenticity
which CTI hasn’t verified.

2. PN NA2230597577101001 EFR 35 HIHM 7 o
The Appendix Information is/are the supplement(s) for the Report A2230597577101001E.
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